Toyas S5

SE)es
PARTS CATALOGUE

o

MBS NIE IR AR A E



ERA
CONTENTS

HE-— — — — — — — — 1~2
BRACKET — — — — — — — — — — . 1~2
Bl isE- — — — — — — — - — — — — — — — — — — — — — - 3~4
STEERING — — — — — — — — — — — 3~4
AKEBREFMH - — — — — — — — 56
UPPER CASING - — — — — — — — — — — — 5~6
KE— — — — — — — — — — — — — — — — — — — — — — — — 7
BOTTOM COWLING - — — — — — — — — — — — — — - — — = — — 7
BHEAAE- — — — — — — — — — — - - — - — - - — — — — - 8~9
CONTROL SYSTEM — — — — — — — — — . . §~9
ATRERBBZZHL — — — — — — — — — — — — — — — — — — — 10~12
LOWER CASING & DRIVE — — — — — — — — — . . . . _ 10~12
BAAHL - — — — — — — — — — — — — — — — — — — — — — - 13~ 14
ELECTRICAL SYSTEM — — — — — — — — — . . . _ _ 13~ 14
MAEEE — — — — — — — — — — — — — — — — — — — — — —15~16
CRANKSHAFT & PISTON — — — — — — — — _ — _ _ _ _ _ _ . _ . 15~16
A — — — — — — — — — — - - 17~18
CRANKCASE — — — — — — — _17~18
Mezr—- — — — — — — — — — — — — — — — - 19~20
FUEL SYSTEM — — — — — — — — — 19~ 20
AHBERE— — — — — — — — — — — — — — — — — — — — — —21~22
CARBURETOR ASSY - — — — — — — — — — — — — — — — — — — — - 21~122
R — = — = = = = = = = — = — — — — — — — — — — — 23~24
STARTER — — — — — — — . 23 ~24
WMEAHE - — — — — — — — — 25~126
TOP COWLING ASSY— — — — — — — — 25~ 26
Mg - - - - - - — — — — — — — — — — — — — — — — — 27
FUEL TANK- — — — — — _  — — - 27
KAWL R B — — — — — — — — — — — — — — — — — — —28~129
CYLINDER HEAD ASSY (REPARE XIT) — — — — — — — — — — — — — — — — 28~29
MxlEEEF) — — — — — — — — — — — — — — — — — — — — — 30~ 31
APPENDIX 1 (REPATE KIT) — — — — — — — — — — 30~ 31
MF2ESF) — — — — — — — — — — — — — — — — — — — — — 32

APPENDIX 2 (REPARE KIT) — — — — — — — — — — — — — — — — — — 3

FHEFRER — — — — — — — Lo
PARTS CATALOGUE INDEX — — — — — — — — — — . . . . L~



PAGE 1 OF 32

15 2

FRELH

#R

BRACKET

PARTS NAME:




TS ZEF PAGE 2 OF 3
Ak |HE
PARTS NAME:  [BRACKET
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SRS |THRE B4R (R ARG %8 it
I [15-01010003 RAEATE NYLON GASKET )
2 |15-01010201 REARE COVER, ROTARY BRACKET 1
3 |6B/T97.1-6 T4H 6 WASHER 6 T
4 |6B/T5783-M6x35 AR N6x3S BOLT M6x35 4
5 |F2.6-01050100 9 F AL LOCKED HANDLE ASSY |
6 [F2.6-01050002 Foug SPRING, COMPRESSION 1
T |c8/196-6 KBES BIG WASHER 6 3
8 |1B/17940. 1-M6 4R AR M GREASE CUP, DIRECT INFUSE M6 | 2
9 [r5-01010004 FAERE UPPER BUSHING !
10 [15-01010001 RFE I SEAT, ROTARY BRACKET |
11 {75-01010100 5SS LOCKED BLOCK ASSY )
12 [F4-01000003 2 £ 4 B WASHER, NYLON )
13 [F4-01010000 RRHE (F) At BRACKET RIGHT ASSY 1
14 |6B/T5782-M8x140 AR N8x140 BOLT M8x140 1
15 |6B/T5782-M6x130 R Mex130 BOLT M6x130 1
16 |F8-01010001 s BUSHER, BOLT !
17 {15-01010005 THER BOTTOM BUSHING 1
18 |6B/T5783-M6x12 AR Noxl) BOLT Méx12 4
19 [F4-01000007 HEHAE (F) WREST SPRING, LOCKING RIGHT | 1
20 [F4-01000006 YR4HE (£) WREST SPRING, LOCKING LEFT | 1
2 (15-01010300 RAN Eaa LILT LOCKED CLASP ASSY 1
22 {13-01010002 THEEAE WREST SPRING, BRACKET 1
23 {13-01010400 RE AT RS BRACKET, TILT LOCK l
4 |P4-01030103 ERES SHEATH HANDLE !
25 |F8-01010105 THEEEM PLATE, TILT LOCK 1
26 |F8-01010103 TERR kTR BUSHING, NYLON )
27 [F4-01020000 KRR (F) 4% BRACKET LEFT ASSY !
28 [P4-01010004 R E R 2R CLAMP HANDLE, TRANSOM )
29 [F4-01010005 e ES T b RIVET, CLANP HANDLE )
30 |F4-01010002 TRARE £ A CLAMP BOLT, TRANSOM )
30 [F4-01010003 B EE A CLAMP PLATE, TRANSOM )
3 |6B/T6170-M6 NAEE N6 HEXAGON NUT M6 |
33 |6B/T88Y. 1-8 FRRRMEN AN EEE M8 {LOCKNT M8 |
34 [F4-01000002 TAE M PLATE, SPECTACLE !
35 [F8-01010200 fERBRAS TILT ROD ASSY 1
3 [F4-01050002 wHEE CONICAL SPRING 1




ISR 4+t

PAGE 3 OF 32

AL

BAAY

PARTS NAME:

STEERING




TSE 4t PACE 4 OF 32
FHRAR: |BRAS
PARTS NAME:  [STEERING
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SB5H | ZE4S FHAH () FHELH(EXD HE FSid
1 |GB/T5783-8x25 A ER AN Oh BOLT M8x25 |
) |F4-01000014 B LR COVER, STEERING HANDLE 1
3o [F-01000008 L ER T BUSHING B 1
¢ [Fa-01000011 HEREL VASHER BUSHING A 1
5 [Fa-03000014 BEIFEER BUSHING, RUBBER |
6 [F4-01000010 HEREB WASHER BUSHING B 3
7 |F4-01000012 FRMEHY L SPRING WASHER 1
g [F4-01000009 B 3 AL BUSHING, HANDLE A 1
9 [F4-01090001 B4 £ HANDLE, STEERING 1
10 |T5-04010100 WA THROTTLE CABLE ASSY |
11 [F4-01090002 FAITHEER MOUNTED PLATE, THROTTLE 1
12 |GB/T818-M5x12 A AT M5x1) PAN HEAD SCREW M5x12 )
13 [ F4-01090401 ElE YRS STOPER, HANG ROPE ASSY 1
14 |F4-01090400 SEF A% ENGINE STOP SWITCH ASSY 1
15 | F4-01090100 TAITHAH% LEVER, THROTTLE ASSY |
16 |F4-01090004 RA%E NWASHER, NYLON 1
17 [ F4=01090003 BT RELEES FRICTION BLOCK 1
18| 6B/T820-M5x25 7L ATMSXDS SCREW M5x25 |
19 | T15-01020400 e FRERBAL STEERING HANDLE ASSY 1
20 |GB/T848-10 MR 10 SMALL WASHER 10 1
2 [ F4-01090007 iR s SPRING, COMPRESSION 1
20 | F4-01090006 TS BUSHING 1
23 | F4-01090200 WA RS A BOLT, FRICTION ADIUSTING |
24 | GB/T91-P1. 6x12 FFog oL 6xll PIN, COTTER |
25 | F4-08000014 E3 0| HANDLE STICKER 1 1
26 | F4-08000016 ERETRIE CAUTION STICKER 1




PAGE 5 OF 32

15 B

FRELH

KERER A

UPPER CASING

PARTS NAME:




5 5 PAGE 6 OF 32
FRE4H | KEEEFK
PARTS NAME: | UPPER CASING
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 bit
1 [F15-00000006 AL 06x1 PIN $6x12 )
2 (15-00000003 R E 58 GASKET, ENGINE 1
3 [15-02000200 KEREARA UPPER CASING ASSY 1
4 {15-02000004 KEREREEE COPPER SHEATHING, UPPER CASING | 1
S |T5-02000011 IHHIE [ -SHAPED RUBBER BLOCK |
6 {T5-020000028 KE (5) WATER TUBE () |
T5-02000002L KE (L) WATER TUBE (L)
T |F4-02000011 RHREHE WASHER, SHIFT ROD 1
8§ [F4-02000012 KR BRI L RUBBER PLUG, UPPER CASING |
9 |15-02000008 KEREM ORIENTED PLATE, WATER TUBE | 1
10 [cB/818-M5x10 +Z A L EATMOx10 PAN HEAD SCREW M5x10 )
11 |T15-04010202 bl VATER PIPE, OUT ]
12 {15-02000010 K& §2. 510 Tx0 WATER PIPE & 2. 5x ¢ Tx50 |
13 (6B/5783-8x10 7~ B RN8x10 BOLT M8x10 1
14 [F4-03000024 AR A GASKET, BOLT |
15 [68/97.1-6 T4E 6 WASHER § 6
16 |6B/5783-M6x30 AR NEx30 BOLT M6x30 6
17 [F2. 6-03020003L B iz RUBBER BUSHING 1
18 [15-02010002 Bahhits BUSHING, DRIVE SHAFT 1
19 {15-00000001 B 7.5 HOLLOW PIN 97. 5 1
20 |75-00000002 RO 99.5 HOLLOW PIN 99. 5 |
2 (15-02010000 EREAH EXTENSION ASSY |
20 [6B/1893.1-22 AR HEL" CIRCLIP 22 1
23 [15-02010001 SN EXTENSION 1
M4 [15-02000003 KERRFZ JACKET, WATER TUBE 1
25 |15-020003008 #AEALE VATER TUBE ASSY () 1
T5-02000300L #AEAH L) VATER TUBE ASSY (L)




TS R+ PAGE 7 OF 32
FHELH |RE
PARTS NAVE: | BOTTON CONLING

SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEHR | Eh4E FE4H (=) FELHED HE i3
1 |F4-05000023 TE4 B4 LOCKING HOOK |
) |GB/T818-M5x16 F A AT MSxl6 SCREW M5x16 1
3 |GBT97.1-5 T#E S WASHER )
4 |F4-05000020 FEG )il SEAT ASSY, LOCKING HOOK 1
S |GB/T889. 145 FAEKMN A BEENS  (LOCKNUT NS 1
6 [15-04000100 Mol K A1 FUEL COCK ASSY 1
7 |B/T818-Mx16 + 2t A LB NG L6 SCREW  Méx16 )
8 |6B/T5783-M6x16 AR Nexlg BOLT M6x16 4
9 |BT97.1-6 THE 6 WASHER 6 6
10 |6B/T5783-M6x25 AR N6x2S BOLT M6x25 !
11 |15-04000010 EHHERE RUBBER RING, CONNECTING ROD | 1
12 |B/T3783-M6x10 AR Mex10 BOLT Méx10 |
13 |T5-04000300 W TARE TR FIXED PLATE, THROTTLE CABLE | 1
14 {T5-04000014 I #%%B CIRCULAR PLUG B |
15 [15-04000013 B[ TH KB BUSHING, CHOKE 1
16 [15-04000012 e CONNECTING 0D, CHOKE 1
17 [15-04000008 BT HANDLE, CHOKE 1
18 [15-04000011 B # 4 3kA CIRCULAR PLUG A 1
19 |GB/T6170-Me A% Mo NUT M6 1
20 |F4-05000200 R kA FUEL LINE CONNECTOR (ENGINE, MALB)| 1
20 {15-04000001 K& BOTTOM COWLING 1
2 |15-04000102 i fF e ROTARY KNOB, FUEL COCK |
23 |GB/T818-Mdx12 + 24 A LB AN ) SCREV Mdx12 |




TS EEF PAGE 8 OF 32

FRMA |BHAY

PARTS NAME: | CONTROL SYSTEM




TS ZHEF PAGE 9 OF 31
FHELH: |BHZS
PARTS NAME:  [CONTROL SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5B5E  |R445 B4R (ER) R4 %8 i
I {15-02000100 THFRAH HANDLE ASSY, GEAR SHIFT 1
2 [6B/T308-8 RER: STEEL BALL § 1
3 [F4-02000005 LUEES SPRING, GEAR SHIFT 1
4 [15-02000005 TRERLE BRACKET, CONNECTING ROD 1
5 [11SB2401-PY O % 5 EPY 0-RING P9 )
6 |6B/T91-1x12 Fogixi COTTER PIN 1x12 1
T [15-02000007 E PIN, CONNECTING ROD 1
8 |6B/15783-W4x16 A1 BOLT Mdx16 1
9 |cB/193-4 BHAE 4 SPRING-WASHER ¢ 1
10 |15-02000006 T A SHIFT ROD 1
11 |6B/197.1-6 T4E 6 WASHER 6 1
12 [F26-00000002 R ER CONNECTOR, GEAR SHIFT B 1
13 1F2. 6-00000001 TR CONNECTOR, GEAR SHIFT A 1
14 {F4=00000005 KHE 6 BIG WASHER 6 1
15 |cB/T5783-M6x20 X AR BOLT M6x20 1




TS EEF PAGE 10 OF 32

FHUELH | KTEERMEAZS

PARTS NAME: [ LOWER CASING & DRIVE




15 R+t

PAGE 11 OF 32

FEELH | KTEERREAZS
PARTS NAME:  |LOWER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
I B4R (R ARG %8 i
1 [15-03000000L KT R E e R (L) GEAR CASE ASSY (L) 1
T5-030000008 KT B R R () GEAR CASE ASSY (S) 1
) {15-03020000L Rapsadift (L) DRIVE SHAFT ASSY (L) 1
T5-030200008 B st (S) DRIVE SHAFT ASSY (S) 1
3 (15-03000009 i R PIN, IMPELLER 1
4 {15-03000003 M PINION 1
S |15-03000013 KE F1H2A BUSHING A, WATER PIPE )
6 (15-03000012 HAED VATER PIPE B 1
7 (1503000014 KE 158 BUSHING B, VATER PIPE 1
8§ |0B/T5782-Mbx45 R Moxds BOLT M6x4$ 4
9 [6B/T97.1-6 T4 VASHER 6 )
10 [15-03000010 ST WATER PUMP 1
11 [15-03000011 KENR TNNER COVER, WATER PUMP |
12 (15-03000300 KRR IMPELLER, WATER  PUMP 1
13 |15-03000008 SR -5 4 UPPER GASKET, OUTER PLATE 1
14 |15-03000007 MM OUTER PLATE 1
15 {T5-03000006 SR T %5 DOWN GASKET, OUTER PLATE 1
16 |F25-04000007 LA O4x10 PIN @4x10 2
17 [15-03000201 KRE BASE, WATER PUMP 1
18 (T5-03000100L THOREAH L) CAM ASSY, SHIFT ROD(L) 1
T5-030001008 TROREAHE©) CAN ASSY, SHIFT ROD(S) 1
19 |oB/T879.2-1.5x10  (BEEEEMEMES 1.5x12  [PIN 1. 5x12 1
20 |TISB2401 P16 0B 15x2. 65 0-RING 15x2. 65 1
1 (15-03000020 pEE Rkl ORIENTED BUSHING ASSY, SHIFT ROD| 1
2 [15-03000022 EHARED SEAL B, ORIENTED BUSHING 1
23 [15-03000023 RHEHER PLATE, ORIENTED BUSHING 1
24 |6B/T5783-M6x16 7~ f e Nox1o BOLT Mox16 )
25 |15-03000202 KR 0IL SEAL, VATER PUMP BASE 1
26 |T5-03000004-1 RapsAR 0. 10m SHIM 0. 10nm
T5-03000004-2 BBEB A 0. 15m SHIM 0. 15um
17 [15-03000005 KREE 5 GASKET, VATER PUMP BASE 1
8 [TLA41z Rer A NEEDLE BEARING 1
29 [T5-03000700 KT RE RIS GEAR CASE 1
30 {75-00000001 B0 ERH DT, 5510 HOLLOW PIN @7, 5x10 1
31 |B/T861.1-6 W4 846 LOCK WASHER 6 |
3 [15-03000017 KT AR ANODE 1
33 {15-00000002 B0 E R4 D9, 5x10 HOLLOW PIN @9, 5x10 |
34 |6B/197.1-8 THE § WASHER § |
35 |6B/TST82-M8x40 ARk M8x40 BOLT M8x40 1 S
(B/T5782-M8x167 NS M8x167 BOLT H8x167 1 L
36 |F4-03000023 ViR EI 4 PLUG, GEAR BOX !
37 |F4-03000024 AR R GASKET, GEAR BOX PLUG )
38 |6B/T5782-Mxd5 AR Nxds BOLT M6x4S5 1 S




15 ZAEHA

PAGE 12 OF 32

FUE4R | ATEEAKEHES
PARTS NAME:  |LOWER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SRS |THRE B4R (R ARG %8 bit
(B/T5782-M6x172 A AR N6x1T) BOLT Mox172 1 L
39 |6B/T820-M6x20 7R Mox20 SCREW M6x20 1
40 [15-03000016 #in WATER INLET 1
4 |oB/m276-6004 WA 6004 BEARING 6004 1
4 [F8-04000002-1 FRAESERE (. 10m SHIM 0. 10mm
F§-04000002-2 EAEBERFE 0. 15m SHIN 0. 15mm
43 |15-03010000 EAE A% FORVARD GEAR ASSY 1
44 {15-03000404 BLBH PIN, CLUTCH 1
45 |T5-03000400 Bk min PROPELLER SHAFT ASSY 1
46 |cB/1879.1-3.5x08  [EREREBUEMH 35008  |PIN 3.5x28 |
47 |15-03000403 \WELE CLUTCH |
48 |5-03000402 BoERS SPRING, CLUTCH 1
49 [15-03000401 ik SHAFT, PROPELLER 1
50 |F8-04000012 Bl 48 WASHER, REVERSE GEAR 1
1 {15-03000600 o Rt REVERSE GEAR |
) [15-03000500 KT REAREAN GLAND ASSY, GEAR CASE 1
53 |6B/T276-6002 Wl kB A 6002 BEARING 6002 1
54 (TASOF404 31-050 O & 50x3.1 0-RING 50x3. 1 1
55 [F8-04040004 ¥ 3%t 315%08x10 0IL SEAL 15x28x10 1
56 [15-03000501 KTRERKE GEAR CASE GLAND 1
ST |B/T5783-M6x20 7~ f B N6x20 BOLT M6x20 )
58 (15-03000800 Bk At CUSHTON ASSY, PROPELLER SHAFT| 1
59 {15-03030000 SRELAME 3-7.8" x8.0"  |PROPELLER ASSY 3-7.8" x8.0" | 1
F6-03010000 WRELAME 3-7.8" x9.0"  |PROPELLER ASSY 3-7.8" x9. 0"
60 [6B/T96-10 K#E 10 WASHER 10 |
61 |F15-06000016 FE AEE CASTLE NUT 1
62 |GB/T91-3. 2x18 Fush 03.2x18 PIN, COTTER 3. 2x18 1
63 |15-03000021 KREM PLATE, WATER PUMP )




15 ZAEFA

PAGE 13 OF 32

FRELH

LAA%

PARTS NAME:

ELECTRICAL SYSTEM




15 ZAE A

PAGE 14 OF 32

FHRELH: (RARG
PARTS NAME:  |ELBCTRICAL SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
I EHEHR (X EEARER %8 i
L |F8-05000024 TREH NUT, FLYWHEEL |
2 [T15-04000011 HERLE WASHER, FLYWHEEL NUT 1
3 |6B/T5783-M6x12 A Mox12 BOLT Mgx12 3
& [18-05000015 Rihe PULLEY, STARTER 1
5 {15-05000300 TRt FLYWHEEL ASSY 1
6 |6B/T818-M4x12 T F A L EAT Mdx) SCREW Mdx12 )
T |6B/T93-4 B 4 SPRING-VASHER 4 3
8 [15-05000100 mRLBA % PULSER COIL ASSY 1
9 |cB/T818-M5x20 TF A LA Mx20 SCREN M5x20 )
10 [6B/T93-5 BUAE 5 SPRING-VASHER § )
11 {15-05000200 i g At COIL ASSY, MAGNETO 1
12 |6B/T818-M4x8 T LA M8 SCREW Mdx$ 1
13 [15-05000005 +% CIRCLIP |
14 [18-05000018 TR SEMICIRCULAR KEY 1
15 (15-05000400 YRy IGNITION COIL ASSY 1
16 [cB/T5783-M6x20 AR N6x20 BOLT M6x20 )
17 |68/197.1-6 T4E 6 WASHER 6 )
18 |T5-04000402 BXESRKED RUBBER JACKET B,C.D.1 INIT | 1
19 |T5-04000401 EXESRREA RUBBER JACKET 4, C.D.1 UNIT | 1
20 {T5-04000400 EKER C.D. T UNIT ASSY |
2 |75-03000004 Tk RE RUBBER PLUG 1




PAGE 15 OF 32

1924+ 1t

AR

PARTS NAME:

th L E

CRANKSHAFT & PISTON




1924 it

PAGE 16 OF 32

FMELH:  heEE
PARTS NAME: | CRANKSHAFT & PISTON
PART N0 DESCRIPTION DESCRIPTION Ty REVARKS
b s FHEAR (X FEAREX) HE &
I |15-05010002 b3t 20x47x8 0IL SEAL 20x47x8 )
2 |T8-05020106 o3 L LOCATING FLAKE, CRANK SHAFT | 2
3 (1505020100 S AT 1 CRANK SHAFT ASSY 1
4 [18-05020002 A 6204 (4 BEARING 6204 )
5 |15-05020102 th 44 PIN, CRANKSHAFT 1
6 |T5-05020101 hH S A BLOCK, SWING A 1
7 |T5-05020103 R A QUILL BEARING 1
8 |15-05020104 EH CONNECTING ROD |
9 |T5-05020106 Rtk TAM, SWING BLOCK 1
10 {T5-05020105 A B BLOCK, SWING B 1
Il [GB/T895. 1-14 LANLLE 14 CIRCLIP 14 )
12 [T15-05020004 EER PIN, PISTON 1
13 |15-05020001 BE PISTON 1
14 |15-05020002 EER PISTON RING )
15 |T5-05020003 RABA 014x918x19. 8 QUILL BEARING @14x¢18x19.8 | 1
16 |T5-05020200 EEA PISTON ASSY |




15 2

PAGE 17 OF 32

AL

th 4

PARTS NAME:

CRANKCASE




TS R+ PAGE 18 OF 32
THELG: his
PARTS NAME: | CRANKCASE
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
sEEH (EH5E AR (BN R4 X %8 it
1 [15-05010000 LA CRANKCASE ASSY 1
2 [15-05010003 7 B 1 Mox35 BOLT M6x35 )
3 |6B/T97. 1-6 THE 6 VASHER 6 8
4 [15-05010004 A FERN6xSS BOLT M6x55 4
5 |F15-00000006 E4 Ooxl) DOVEL PIN d6x12 )
6 |T5-05010202 #A W K INTAKE VALVE 1
7 {15-05010203 I i RA LIMITATIVE PLATE, VALVE |
§  |6B/T93~4 BHAE 4 SPRING-WASHER 4 )
9 |GB/T818-M4x10 TFEA LB Wx10 BOLT Wdx( )
10 {T5-05000001 kg A4 GASKET, CYLINDER HEAD 1
11 [15-05000002 AhE CYLINDER COVER 1
12 |6B/197.1-8 T4HE § WASHER § )
13 [15-05000003 7 N3 BOLT M8x35 5
14 [BPR7HS XiLE SPARK PLUG 1
15 {15-05030004 W E R 4 GASKET, 1L SEAL CASING |
16 [15-05030002 W3R 10, 105x7 0IL SEAL 10. 1x25x7 )
17 {15-05030003 E R WASHER, OIL SEAL 1
18 |15-05030001 CEDALS SHELL, OIL SEAL 1
19 [cB/T3783-M6x20 A N6x20 BOLT M6x20 )
20 {T5-05030000 NEL il SHELL ASSY, 0IL SEAL 1




15 ZHEH

PAGE 19 OF 32

A4

RbA%

PARTS NAME:

FUEL SYSTEM




(b i

PAGE 20 OF 32

FHEAK MRS
PARTS NAME:  |FUEL SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 i
1 |F4-04120100 A=A FUEL TANK CAP ASSY 1
) |T5-04000015 WA OHE BUSHING, FUEL TANK 1
3 |6B/TST83-M6x4S AR Noxds BOLT M6x4S )
& |6B/193-6 BHAES SPRING-WASHER 6 3
5 |6B/T96-6 KAES BIG WASHER 6 3
6 |P4-04120002 WEHER DAMPER, FUEL TANK 3
7 |P4-04120003 HE RS BUSHING, DAMPER 3
8§ |T5-05000010 g A BUSHING, FUEL TANK )
9 |6B/T5783-M6x30 A AEE Moxd0 BOLT M6x30 !
10 {T5-04020001 ik BUILT-IN FUEL TANK |
11 |GBT97.1-6 THE 6 WASHER 6 4
12 |6B/T6170-M6 A EEN NUT Mo )
13 |6B/T5783-M6x16 AR Noxl BOLT M6x16 )
14 [15-04000009 HE L ER BRACKET, FUEL TANK !
15 [F4-05000010 HEEE A CLIP A, FUEL PIPE )
16 {15-04000007 g A FUEL PIPE A 1
17 [P4-05000030 HEEE B CLIP B, FUEL PIPE 10
18 {T5-04000002 W% B @10x65x35 FUEL PIPE B 3
19 |F15-05000011 X | THREE THROUGH |
20 [F4-05000300 MRl B A FUEL FILTER ASSY 1
20 [F4-05000007 Mg C FUEL PIPE ( |
22 (15-04000200 2ERAH CHECK VALVE ASST |
23 {T5-04000003 e FUEL PIPE ( |




15 ZHE A

PAGE 21 OF 32

FHELR |mRER
PARTS NAME:  [CARBURETOR ASSY

SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
5EEH | 2445 AR AR e it

1 |6B/T818-M4x22 T L ATI4xD) SCREW Mdx22 4

) |6B/T93-4 BHAE 4 SPRING-WASHER 4 10

3 [78-05000834 W%z COVER, FUEL PUMP 1

4 |T8-05000833 MR ET L GASKET, FUEL PUMP COVER 1

5 |GB/T6170-M3 NAEE 3 NUT 3 2

6 [T15-04060304 i E FUEL PUMP SHELL 1




15 FpF PAGE 22 OF 3)
FHELR |RER
PARTS NAME: |CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
sEEH |EHHE AR (BN AR ED %8 it
7 |F4-04090005 Bk CHECK VALVE 2
g |F4-04090011 W F AT SCREW M3x5 2
9 |18-05000826 Wi 7 R DIAPHRACM, FUEL PUMP 1
10 [78-05000829 Mo A B GASKET, FUEL PUMP 1
111305000501 HARA CUP, FUEL PUMP 1
12 [18-05000824 HlEE FUEL DRAIN BOLT 1
13 |T8-05000825 g EL GASKET, FUEL DRAIN BOLT 1
14 |B/T818-Mdx14 TFEH L ETM4x14 BOLT Méx14 4
15 |T8-05000822 AR A 4 GASKET, FUEL PUMP CUP 1
16 [T5-05000502 B4 PIN, FLOAT |
17 |B/T818-Mdx6 TFEE LA SCREW Mdx6 1
18 |T5-05000503 e FLOAT 1
19 |T5-05000504 HRAH NEEDLE VALVE ASSY 1
20 [75-05000505-2 HREE SPRING, NEEDLE VALVE |
20| T5-05000505-1 HH NEEDLE VALVE 1
2 {T5-05000506 T te RUBBER CAP 1
23 |T5-05000507 I5R% MIAN NOZZLE 1
24 |15-05000508 2] MIAN JET 1
25 |13-05000509 FAREE TET, ATR SLOV |
26 [15-05000510 EH4E WASHER, SWING LINK 2
21 |GB/T89¢-4 oA 4 CIRCLIP 4 2
28 |T5-05000511 1B AR CARBURETOR BODY !
29 {T5-05000512 T8 APRON, THROTTLE 1
30 [0B/193-3 WHAR 3 SPRING-WASHER 3 3
31 |GB/T818-M3x5 T8 LA SCREW M3x5 3
30 |T5-05000513 ¥ PLUG 1
33 |T5-05000514 BB RUBBER PLATE 1
34 [15-05000515 iR PLATE 1
35 |GB/T818-M4x10 TFER AT Méx10 SCREW Méx10 2
36 [75-05000516 WHERE ADJUSTING SPRING 9
37 {15-05000517 B4 IDLE SCREV 1
38 [15-05000518 16 EAT STOP SCREW 1
3 {15-05000519 AREikiih TWIST SPRING 1
40 {75-05000520 i TEATE BUSHING, SWING LINK |
411305000521 i B AL THROTTLE BAR ASSY |
42 [15-05000522 T B TIE-IN, THROTTLE CONTROL 2
43 |T5-05000523 L TEAT A ROD ASSY, CHOKE 1
44 [15-05000524 LR T APRON, CHOCK 1
45 |GB/T5783-6x85 ARG Mox8s BOLT M6x8s )
46 |GB/T96-6 KHEE 6 BIG WASHER 6 )
47 |13-05000008 #AHEE INTAKE MUFFLER 1
48 |T3-05000500 (18:E 3y CARBURETOR ASSY |
49 |78-05000012 HlEEHE GASKET, CARBURETOR |




PAGE 23 OF 32

R%

STARTER

15 ZHEFM

AL

PARTS NAME:




PAGE 24 (OF 32

15 2

kst |ngE
PARTS NAME: |STARTER
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G EHEHR (X EEARER %8 i
1 |5-05040000 R BA% STARTER ASSY |
1 |GB/T3783-M6X25 AR N6XDS BOLT M6X25 3
3 |6B/197.1-6 T4E 6 WASHER 6 5
4 {15-05040003 5B DETENT |
5 [15-05040004 R At COLLAR, DETENT 1
6 [15-05040005 W EdE SWIST SPRING, DETENT 1
T |6B/T96-4 AHE 4 BIG WASHER 4 1
8 |6B/T818-M4x30 TFE LA SCREW Méx30 |
9 [15-05040006 W BEE ROCKER, DETENT !
10 [15-05040010 EFE L TIE-IN, LINK )
1 [15-02000009 Ha EEA CONNECTING ROD, DETENT 1
12 {15-05040007 BE4Y COLLAR, ROCKER 1
13 |6B/193-6 EHAE 6 SPRING WASHER 6 1
14 |6B/T818-N6x16 + 58 LEATN6xL6 SCREW Mox16 1
15 |15-05040008 LEHE SWIST SPRING, ROCKER 1
16 [F4-04130102 I ES HANDLE COVER, STARTER 1
17 [P4-04130101 R HANDLE, STARTER |
18 [15-05040009 K5 E SEAL, FROTHY RUBBER 1
19 |68/196-5 A28 5 BIG WASHER 1
20 |6B/T845-ST4.8x12 [T FAEALK B SUEATSTA. 8x12  [SCREW ST4. 8x12 1
0 [F4-04130013 RaBeng COLLAR, START ROPE 1
22 |F8-05050002 W ANTIFRICATION PLATE 1
23 [15-05040100 R BHRAN SHELL ASSY, STARTER 1
24 [F4-04030011 R4 (04, 5x1. 68n) START ROPE |
25 |F8-05050003 W EEE SPRING BASE |
26 |F8-05050004 WhEE VOLUTE SPRING |
27 [15-05040002 R VHEEL, START-UP 1
28 [F8-05050007 3 £k 4 SPRING, DRIVE PAVL )
29 |F8-05050006 RS PAWL, DRIVE 2
30 |F8-05050009 ER#E% SPRING, PLATE 1
3 |F8-05050008 BB ER PLATE, DRIVE |
3 [F8-05050010 EAREAT BOLT, DRIVE PLATE |
33 |120-03000002 TR AL NYLON WASHER, SHIFT GEAR 1




5 R+ PAGE 25 OF 32

FAEAM |HEAR

PARTS NAME: | TOP COWLING ASSY




15 2

PAGE 26 (OF 32

FRELM: |HEAH
PARTS NAME:  [TOP COWLING ASSY
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
2BEH R4S EHEHR (X EEARER %8 i
I [15-06000000 T B4 4 TOP COWLING ASSY 1
2 |T5-06000003 EER FRONT POTHOOK 1
3 (6B/T6L70-5 NAEE NS NUT M5 2
& [15-06000002 R e RUBBER SEAL, TOP COWLING 1
5 |115-06000002 MERHE (£) STICKER (LEFT) ,TOP COWLING | 1
6 |F4-08000006 MERE () STICKER (BACK), TOP COVLING | !
T [15-06000001 TE TOP COWLING 1
8 (T15-06000001 MERE (%) STICKER (RIGHT),TOP COWLING | !
9 [F8-08000010 Bl STICKER, GEAR SHIFT 1
10 |6B/T618-V5x12 T L EAT W5x12 SCREW MsSx12 )
11 |6B/197.1-5 THE 5 WASHER § 4




15 2

PAGE 27 OF 32

FHAL | g (12D
PARTS NAME: | FUEL TANK (12L)

S, PART 1. DESCRIPTION DESCRIPTION o REVARKS
sBEEE | EHRS FHEAR (X FHEAH X hE &

L {F15-09000000 e R FUEL LINE ASSY 1

2 |F8-10000000 WA (10) PORTABLE FUEL TANK ASST (12D)| 1

3 |R15-10010000 ik E A CAP ASSY, FUEL TANK 1

4 |6B/T818-M5x16 TR L EATMS x 16 PAN HEAD SCREW MSx16 4

5 |oB/197.1-5 T4ES PLAIN WASHER 4

6 [F15-10020000 HE TR OLEOMETER ASSY 1

7 F15-10000003 A GASKET, OLEOMETER ASSY 1

8§ [F15-10000002 A STRAINER, FUEL TANK 1

9 [F8-10000001 A AR FUEL TANK 1 (12L)

10 |TASO F404-78-31 0. 8x3.1 0-RING 7.8x3.1 )

I [F15-09020000 WA S (F) FUEL LINE CONVECTOR (BNGINE SIDE, FRALE) | 1

12 |F15-09000003 +4 B CLANP B 4

13 [F15-09000001 W44 (910x0692080) FUEL LINE A(¢10x96x2080) 1

14 {F15-09030000 FohmRAH PRIMER BULB ASSY 1

15 [F15-09000002 W48 (910x06x850) FUEL LINE B(910x6x850) 1

16 |F15-09010000 W L () PUEL LIVE CONVRCTOR (FUEL TAYE SR, FRLE)| 1




PAGE 28 OF 32

\.}
| Sl
—_—
et
—
HEIR
| —
—_
=5
»ﬁL/R
((
—
| A
w2
ny|
AE
4| =
—
| o=
- =
WKE

15 2

AL

PARTS NAME:




1924 it

PAGE 29 OF 32

Fast | KafLE R (&04E)
PARTS NAME:|ENGINE ASSY (REPAIR KIT)
S\, PART . DESCRIPTION DESCRIPTION Ty REVARKS
5858 |ZHRT R4 5 () FEAREX) Bz i
I | 7505000000 KAHLE R ENGINE ASSY 1
2 |15-05010002 sk 20x47x8 0IL SEAL 20x47x8 )
3 | 78-05020106 o3 (L LOCATING FLAKE, CRANKSHAFT | 2
41505020100 s A CRANK SHAFT ASSY |
5 |T5-0502000 A 6204 (H4) BEARING 6204 )
6 |75-05020102 E PIN, CRANKSHAFT 1
T |15-05020101 B A BLOCK, SWING A 1
8 | 75-05020103 B4 & NEEDLE BEARING 1
9 |15-05020104 EH CONNECTING ROD 1
10| T5-05020106 RStk TAM, SWING BLOCK 1
11 |75-05020105 WA B BLOCK, SWING B 1
12 |GB/7895.1-14 LAALEE 14 CIRCLIP 14 )
13 | 75-05020004 EEE PIN, PISTON 1
14 |75-05020001 HE PISTON |
15 [T5-05020002 EER PISTON RING 2
16 |T5-05020200 EEA PISTON ASSY |
17 | 75-05020003 WA BA 014x018x19. 8 QUILL BEARING @14x¢18x19.8 | 1
18 |T5-05010000 HUARHLE 22 4 CRANKCASE ASSY 1
19 |15-05010003 7 A RN6x3S BOLT M6x35 )
20 |GB/T97.1-6 T4E 6 WASHER 6 8
1 | 75-05010004 7 f s M6xSS BOLT M6x33 4
20 |F15-00000006 FfiE doxl) DOWEL PIN ®ox12 2
23 | 15-05010202 HERF INTAKE VALVE 1
24 | 75-05010203 R KRR LINITATIVE PLATE, VALVE 1
25 |B/T93-4 BAE 4 SPRING-WASHER 4 )
26 |CB/T818-M4x10 AL AT Max10 BOLT Méx10 )
21 | T3-05000001 X A4 GASKET, CYLINDER HEAD 1
28 | T5-05000002 Al CYLINDER COVER 1
29 |GB/T97.1-8 THE § WASHER 8 5
30 |T5-05000003 7 f s 8x3S BOLT M8x35 5
31 |BPRTAS XHE SPARK PLUG 1
32 | T5-05030004 W E R GASKET, OIL SEAL CASING 1
33 |15-05030002 WHEAEH 10, 1050 0IL SEAL 10.1x25x7 )
34| 75-05030003 WHAE WASHER, 0IL SEAL 1
35| 15-05030001 EE DAL SHELL, 0IL SEAL 1
36 |B/T5783-M6x20 7 A M6x20 BOLT Méx20 2
37| 15-05030000 e N SHELL ASSY, 0IL SEAL 1




PAGE 30 OF 32

1,

15 BfE A

R4 T (B

APPENDIX T (REPAIR KIT)

FREL

PARTS NAME:




15 ZEFH

PAGE 31 OF 32

FHELR: T BER
PARTS NAME:  |APPENDIX T (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SRS |THRE B4R (R ARG %8 bit
L {15-00000003 R E 58 GASKET, ENGINE 1
2 P2 6-03020003L Uk p S S RUBBER BUSHING 1
3o [15-02010002 Bt e BUSHING, DRIVE SHAFT 1
4 |15-03000013 XEZHEA SEAL A, WATER PIPE 2
5 |15-03000014 KE F1HEB SEAL B, VATER PIPE !
6 [15-03000011 KEAR INNER COVER, WATER PUMP 1
7 {15-03000300 KR H TMPELLER, VATER PUMP |
g [T5-03000008 Nl R UPPER GASKET, OUTER PLATE 1
9 |5-03000007 MM OUTER PLATE 1
10 |5-03000006 HERTE DOWN GASKET, OUTER PLATE |
1 {15-03000022 BEA%HED SEAL B, ORIENTED BUSHING 1
12 |JISB2401 P16 B hETHEA SEAL A, ORIENTED BUSHING 1
13 [15-03000202 R i 3t OIL SEAL, VATER PUMP BASE 1
14 |T5-03000005 KRB 54 GASKET, WATER PUMP BASE 1
15 [15-03000017 K TR ANODE |
16 [F4-03000024 AR A GASKET, BOLT )
17 |7ASOP404 31-050 0B 50x3.1 0-RING 50x3.1 1
18 [F8-04040004 Y3 % B 3 15x08x10 0IL SEAL 15x28x10 1
19 |15-02000011 IH%RE [ -SHAPED RUBBER BLOCK 1




TS REF PAGE 32 OF 32
> FHEAR: | WD (BEE)
N !
@1 p PARTS NAME:  [APPENDIX II (REPAIR KIT)
((:;9
/// E(\\(::;;L Fiﬂ‘ \\\
| g U
| - |
| — |
| Y BN | >
| LA |
} i\\\\\i:: ﬁ } %J
| ~2d R N
| | _& ((rr\\\
\ SN LS EN
i @ 472//@3//%/&{@/» b
| T
| & 1 L |
\ - P o
| /(/O\EE/Q)/ R
B N, ]
\ T 5
| T | ,//4
[ /,‘\\ [ e /‘\
\\\ Vf\ f/% //J ) /’/// (&
“~_ - |
L "
e 1/@
e !
| ,/// b @&&\ &
e 7 \ N
- el N RO e
PSR
J\Dj‘w% %ﬁ( \ )
‘ P\ J7o |
NP c /
i L@Ef\i\ﬂ%@;;/;/ /
| ! o :////
|-
] e
S5
L
e
( )
| 4
@\[ %5 |
| | 43
B
= S
@PW‘\ v }
E;l | |
\g”J
SN, PART NO. DESCRIPTION DESCRIPTION TV REWARKS
$WEH |EHRT 4R (FX) R4 B EFEX) g 4t
1 [15-05010002 B 200478 0IL SEAL 20x47x8 )
2 |15-05000001 kA AL GASKET, CYLINDER HEAD 1
3 T5-05030004 WHTRE A3 GASKET, OIL SEAL CASING 1
& T5-05030002 HHF K 10, 132507 OIL SBAL 10, 1x25x7 )
) T5-05030003 W E WASHER, OIL SEAL 1




IELES PAGE 1 OF T

RWELI | ZHEFREL

PARTS NAME:  [PARTS CATALOUE TNDBY
KT RA&/FS KT n&IF% ZHRE R&/F5
PART N0, PAGE/N0. PART 0. PAGE/ N0 PART N0, PAGE/ 0.
BPRTES 18-14 F4-04120003 201 FIS-10010000 -3
ASO FAO-I831 210 R4-04120100 201 PIS-10020000 -6
TASOR04 31050 1354 P4-04130013 1411 FS-04000007 11-16
JBITI940. 146 -4 RA-04130101 M-17 T15-01020400 19
JISBM40I Pl 11-00 P4-04130102 416 71504000011 141
TISBL40I-P 55 P4-03000007 20-21 71504010202 611
F2. 6-00000001 5-13 P4-03000010 20-15 T15-04060304 16
F2. 6-00000002 5-12 R4-03000014 = T15-06000001 26-8
F2. 6-01050002 -6 4-03000020 T4 T15-06000002 265
F2. 6-01050100 1S F4-03000023 -1 2003000002 =33
FLE-00000L 61T F4-03000030 17 T5-0000001 19
F4-0000000 514 F4-03000200 -0 11-30
F4-01000002 34 FA-03000300 20-10 T5-00000002 620
F4-01000003 -1 F4-08000006 26-6 11-33
F4-01000006 100 FA-08000014 15 T5-00000003 )
F4-01000007 19 FA-08000016 6 T5-01010001 10
F4-01000008 = P6-03010000 12-59 T5-01010002 102
F4-01000009 8 F8-01010001 16 T5-01010003 -1
F4-01000010 6 F8-01010103 126 T5-01010004 9
P4-01000011 44 F8-01010105 5 T5-0101005 11
R4-0100001 = F8-01010200 55 T5-01010100 -1
R4-01000014 ) F8-04000002-1 12-4) T5-01010201 1
R4-01010000 13 F8-04000002-2 T5-01010300 1
R4-01010002 130 F8-04000012 12-50 T5-01010400 03
R4-01010003 -1 F8-04040004 1255 T5-020000028 66
R4-01010004 1-18 F8-03000024 141 T5-02000002L
R4-01010005 109 F8-03050002 1D T5-02000003 604
R4-01020000 107 F8-03030003 415 T5-02000004 b4
R4-01030103 -4 F8-03030004 416 T5-02000005 44
F4-01050002 136 F8-03030006 119 T5-02000006 5-10
F4-0109001 9 F8-03050007 118 T5-02000007 57
F4-01090002 11 F8-03030008 1431 T5-02000008 =
F4-01090003 11 F8-03030009 1430 T5-02000009 -1
F4-01090004 16 F8-03050010 14-3) 1502000010 612
F4-01090006 1 F8-08000010 26-9 1502000011 65
F4-01090007 11 F-10000000 -1 1502000100 4-1
F4-01090100 15 F8-10000001 -9 T5-02000200 63
R4-01090200 13 F15-00000006 61 T5-020003008 615
P4-01090400 14 185 T5-02000300L
R4-01090401 13 PLS-05000011 2019 T5-00010000 -1
P4-0200000 53 F5-06000016 1261 T5-02010001 623
R4-02000011 67 PI5-09000000 -1 T5-02010002 6-18
R4-02000012 = PIS-09000001 713 T5-03000000L 11-]
RA-03000023 11-36 FL5-09000002 SR T5-030000008
RA-03000024 614 F15-09000003 112 T5-03000003 11-4
RA-03000024 11-37 F15-09010000 116 T5-03000004-1 11-36
RA-04030011 14-4 F15-09020000 -1 T5-03000004-1
R4-04090005 07 F15-09030000 114 T5-03000005 1107
R4-04090011 -4 F15-10000002 -8 T5-03000006 1115
F4-0412000) 10-6 F15-10000003 -1 T5-03000007 11-14




15 B

PAGE I OF II

THER: | ZHETREL

PARTS NAME:  [PARTS CATALOGUE INDEX
KT RA&/Fg ZHRT n&IFT ZHRE R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
T5-03000008 11-13 T5-04000402 14-18 T5-05020100 16-3
T5-03000009 11-3 T5-04010100 4-10 T5-05020101 16-6
T5-03000010 11-10 T5-04020001 20-10 T5-05020102 16-5
T5-03000011 11-11 15-05000001 18-10 T5-05020103 16-7
T5-03000012 11-6 15-05000002 18-11 T5-05020104 16-8
T5-03000013 11-5 75-05000003 18-13 T5-05020105 16-10
15-03000014 11-7 15-05000004 14-11 T5-05020106 16-9
15-03000016 12-40 15-05000003 14-13 15-05020200 16-16
15-03000017 11-31 15-05000008 10-47 T5-05030000 18-20
15-03000020 11-11 15-05000010 20-8 15-05030001 18-18
15-03000021 12-63 15-05000100 14-§ T5-05030002 18-16
15-03000022 11-22 15-05000200 14-11 T5-05030003 18-17
15-03000023 11-23 T5-05000300 14-5 T5-05030004 18-15
T5-03000100L 11-18 T5-05000400 14-15 T5-05040000 24-1
T5-030001008 T5-05000500 12-48 T5-05040002 24-11
T5-03000201 11-17 T5-05000501 12-11 T5-05040003 24-4
15-03000202 11-25 T5-05000502 12-16 T5-05040004 24-5
T5-03000300 11-12 T5-05000503 12-18 T5-05040005 24-6
T5-03000400 12-45 T5-05000504 12-19 T5-05040006 24-9
15-03000401 12-49 15-05000505-1 11-11 T5-05040007 24-12
T5-03000402 12-48 T5-05000505-2 12-10 T5-05040008 24-15
15-03000403 12-47 T5-05000506 11-11 T5-05040009 24-18
15-03000404 12-44 T5-05000507 12-13 T5-05040010 24-10
T5-03000500 12-51 T5-05000508 12-24 T5-05040100 24-13
15-03000501 12-56 T5-05000509 12-15 T5-06000000 26-1
15-03000600 12-51 15-05000510 12-16 T5-06000001 26-7
15-03000700 11-29 15-05000511 12-18 T5-06000002 26-4
T5-03000800 12-58 T5-05000512 12-19 T5-06000003 26-1
T5-03010000 12-43 T5-05000513 12-31 T8-05000012 12-49
15-03020000L 11-1 15-05000514 22-33 78-05000015 14-4
T5-030200008 15-05000515 1-34 T8-05000018 14-14
T5-03030000 12-59 T5-05000516 12-36 T8-05000822 12-15
T5-04000001 1-11 T5-05000517 12-37 T8-05000824 12-12
T5-04000002 20-18 T5-05000518 12-38 T8-05000825 12-13
T5-04000003 20-23 T5-05000519 12-39 T8-05000826 12-9
T5-04000007 20-16 T5-05000520 12-40 T8-05000829 22-10
T5-04000008 1-17 T5-05000521 12-41 T8-05000833 21-4
T5-04000009 20-14 75-05000522 11-4] T8-05000834 11-3
T5-04000010 1-11 75-05000523 12-43 T8-05020002 16-4
15-04000011 1-18 15-05000524 10-4 T8-05020106 16-1
T5-04000012 1-16 15-05010000 18-1 TLAI412Z 11-28
T5-04000013 1-13 15-05010002 16-1
15-04000014 1-14 15-05010003 18-2
15-04000015 20-2 15-05010004 18-4
15-04000100 1-6 15-05010202 18-6
T5-04000102 1-11 15-05010203 18-7
T5-04000200 20-122 15-05020001 16-13
T5-04000300 1-13 15-05020002 16-14
T5-04000400 14-20 15-05020003 16-15
T5-04000401 14-19 T5-05020004 16-12




	封面
	目录
	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	检索表1
	检索表2

